

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2022-05-10 13:36:49
Date of Next Testing: 2024-04-29 13:36:49
Product Name: **Polythrene(melt flow rate)**
CAS Number: 9003-53-6
Specifications & Purity: melt index:3.21g/10min
Lot #: G2013090
SKU #: **P119572**
Analysis: **089841**

Parameter	Limit Values	Result
Flow Rate	3-4 (g/10min)	3.60 g/10min

A handwritten signature in black ink that reads "John Su".

John Su
QA & QC Manager